

## TEST REPORT

APPLICANT: LI PENG ENTERPRISE CO., LTD.  
6/F., NO. 162,  
SUNG CHIANG RD.,  
TAIPEI, TAIWAN,  
R. O. C.

NUMBER: TXT715964  
DATE: JUL 07, 2004

**SAMPLE DESCRIPTION:**

ONE (1) PJECE OF SUBMITTED SAMPLE SAID TO BE NYLON INTERLOCK  
IN GREY.

ORDER NO. : A08491 (60" X 190 G/Y)

\*\*\*\*\*

**TESTS CONDUCTED:**

AS REQUESTED BY THE APPLICANT, FOR DETAILS REFER TO ATTACHED PAGE(S)

\*\*\*\*\*

PREPARED AND CHECKED BY :  
FOR INTERTEK TESTING SERVICES  
TAIWAN LTD.



CAROL PENG  
MANAGER  
TEXTILE & FOOTWEAR DIVISION

LISA / rchen

AUTHORIZED BY :  
FOR INTERTEK TESTING SERVICES  
TAIWAN LTD.



*Lori Kuo*

LORI KUO  
GENERAL MANAGER  
TEXTILE & FOOTWEAR DIVISION

## TEST REPORT

NUMBER: TXT715964

TESTS CONDUCTED (AS REQUESTED BY THE APPLICANT)

WICKING TEST AS RECEIVED (IN-HOUSE TEST METHOD - JHT017):

PROCEDURE :

1. CUT 4 SPECIMENS 17.5 CM X 2.5 CM, 2 IN THE WARP/WALE DIRECTION AND 2 IN THE WEFT/COURSE DIRECTION.
2. POUR THE DISTILLED WATER INTO THE BEAKER TO DEPTH OF 4.5CM.
3. CLAMP THE TEST SPECIMEN TO MAKE IT SUSPEND IN BEAKER. THE BOTTOM EDGE OF THE TEST SPECIMEN SHOULD SLIGHTLY TOUCH THE SURFACE OF THE WATER. START TIMER TO BEGIN TEST.
4. MEASURE AND RECORD THE DISTANCE THE WATER HAS MIGRATED UP THE SPECIMEN AT 1 MINUTES, 5 MINUTES, 30 MINUTES & 1 HOUR.
5. IF WATER HAS MIGRATED 15.0 CM BEFORE 30 MINUTES HAS ELAPSED, REPORT THE TIME WHEN THIS IS OBSERVED.

TEST RESULTS :

AS RECEIVED

WATER MIGRATED AFTER 1 MIN.

LENGTH(CM.)	4.0
WIDTH (CM.)	4.8

WATER MIGRATED AFTER 5 MIN.

LENGTH(CM.)	7.1
WIDTH (CM.)	8.8

WATER MIGRATED AFTER 30 MIN.

LENGTH(CM.)	14.0
WIDTH (CM.)	14.6

WATER MIGRATED AFTER 1 HOUR

LENGTH(CM.)	HIGHER THAN 15.0 CM
WIDTH (CM.)	HIGHER THAN 15.0 CM

WATER MIGRATED TO 15 CM

LENGTH (MINUTE)	42.0
WIDTH (MINUTE)	40.0

\*\*\*\*\* E N D \*\*\*\*\*